
 
TEST REPORT 

 
REPORT No.: R2JS150429F0151E-M1 Date: June 17, 2015 Page 1 of 16 

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 
7.0. 
 
This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results 
shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. 
This Test Report shall not be reproduced expected in full, without written approval of the Company. 
 
Bay Area Compliance Laboratories Corp. (Dongguan)                                                                   
69＃Pulongcun,Puxinhu Industrial Zone,Tangxia Town Dongguan, Guangdong, China 
Tel: +86-769-86858888    Fax: +86-769-86858891 

 
 
Shanghai SIMCom Wireless Solutions Ltd  
SIM Technology Building, No.633, Jinzhong Road, Changning District, Shanghai, P.R. China 
 
This report is to supersede test report No. R2JS150429F0151E Date: June 1, 2015 
 
Report on the submitted samples said to be:  

  
 
 
*********************************************************************************************************************************** 
 
Summary of Test Results: 
 
TEST REQUEST CONCLUSION

A EU RoHS Directive 2011/65/EU and its amendment directives -XRF and Chemical 
test(Lead, Cadmium, Mercury, Hexavalent Chromium, PBBs & PBDEs content) Pass 

 
 
*********************************************************************************************************************************** 
 
Signed for and on behalf of 
BACL 
 
 
 
 
Checked by: ______________       Approved by: __________________ 

Jane Xu                            William Wei 
Technical Supervisor                 Laboratory Manager 
 

Sample Name : GSM/GPRS Module 

Style/ Item No. : SIM800C/SIM800C-DS/SIM800F/SIM800A 

Manufacturer : Shenyang SIMCom Ltd 

Sample Receiving Date  : April 30, 2015 

Testing Period   : From April 30, 2015 to June 1, 2015 

Results : Please refer to next page(s). 
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Results: 

A、EU RoHS Directive 2011/65/EU and its amendment directives on XRF 
Test method: With reference to IEC62321-3-1:2013 screening by X-ray Fluorescence Spectroscopy (XRF) 
 

Seq. 
No. Tested Part(s) 

Results 

Pb Cd Hg Cr Br 

1 Black/white body(SMD resistor, 
RC0201JR-07100RL/0201WMJ0101TCE) BL BL BL BL BL

2 Black/white body(SMD resistor, 
RC0201JR-071KL/0201WMJ0102TCE/RM02JTN102) BL BL BL BL BL

3 Black/white body(SMD resistor, 
RC0201JR-071K5L/0201WMJ0152TCE/RM02JTN152) BL BL BL BL BL

4 Black/white body(SMD resistor, 
RC0201FR-073K3L/0201WMF3301TCE) BL BL BL BL BL

5 Black body(EC, NCP15XH103F03RC) BL BL BL BL BL

6 Black/white body(SMD resistor, 
RC0201JR-0710KL/0201WMJ0103TCE/RM02JTN103) BL BL BL BL BL

7 Black/white body(SMD resistor, 
RC0201JR-0724KL/0201WMJ0243TCE/RM02JTN243) BL BL BL BL BL

8 Black/white body(SMD resistor, 
RC0201FR-0739KL/0201WMF3902TCE) BL BL BL BL BL

9 Black/white body(SMD resistor, 
RC0201FR-07330KL/0201WMF3303TCE) BL BL BL BL BL

10 Brown body(capacitor, 
GRM0335C1HR50BA01D/C0201C0G0R5B500NTA) BL BL BL BL BL

11 
Brown body(capacitor, 
GRM0335C1H1R2BA01D/C0201C0G1R2B500NTA/RM 
UMK063/CG1R2BT-F) 

BL BL BL BL BL

12 Brown body(capacitor, 
GRM0335C1H1R5CA01D/C0201C0G1R5C500NTA) BL BL BL BL BL

13 
Brown body(capacitor, 
GRM0335C1H1R8CA01D/CC0201CRNPO9BN1R8/C0201COG1R8C
500NTA) 

BL BL BL BL BL

14 Brown body(capacitor, 
GRM0335C1H2R2CA01D/CC0201CRNPO9BN2R2) BL BL BL BL BL
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Seq. 
No. Tested Part(s) 

Results 

Pb Cd Hg Cr Br 

15 Brown body(capacitor, GRM0335C1H2R0CA01D) BL BL BL BL BL

16 Brown body(capacitor, 
CC0201JRNPO8BN120/C0201C0G120J250NTA) BL BL BL BL BL

17 
Brown body(capacitor, 
C0201C0G330J250NTA/CC0201JRNPO8BN330/GRM0335C1E330J
A01D) 

BL BL BL BL BL

18 Brown body(capacitor, 
CC0201JRNPO8BN101/C0201C0G101J250NTA) BL BL BL BL BL

19 Brown body(capacitor, GRM033R71E152KA01D) BL BL BL BL BL

20 Brown body(capacitor, 
GRM033R71E221KA01D/C0201X7R221K250NTA) BL BL BL BL BL

21 
Brown body(capacitor, 
CC0201KRX5R5BB104/GRM033R60J104KE19D/JMK063BJ104KP-F
/C0201X5R104K6R3NTA) 

BL BL BL BL BL

22 Brown body(capacitor, CL05A105KQ5NNNC) BL BL BL BL BL

23 
Brown body(capacitor, 
GRM155R60J225ME15D/CL05A225MQ5NSNC 
/C0402X5R225M6R3NTB/CC0402MRX5R5BB225) 

BL BL BL BL BL

24 Black body(EC, JMK105BBJ475MV-F/GRM155R60J475ME87D) BL BL BL BL BL

25 Brown body(capacitor, CL10A226MQ8NRNE) BL BL BL BL BL

26 Blue/white body(EC, LQP03TN1N2B02D) BL BL BL BL BL

27 White body(EC, SDCL0603Q4N3CT02B01) BL BL BL BL BL

28 Blue/white body(EC, LQP03TN4N3H02D) BL BL BL BL BL

29 Blue/white body(EC, LQP03TN4N7H02D) BL BL BL BL BL

30 White body(EC, HK0603 5N6S-T) BL BL BL BL BL

31 Black body(diode, ESD9X5.0ST5G) BL BL BL BL BL

32 Silvery body(crystal, X1E000021043400) BL BL BL BL BL

33 Black body(diode, RF7198TR13) BL BL BL BL BL

34 Black body(IC, RF7198DTR13_5K) BL BL BL BL BL

35 
Brown body(capacitor, 
GRM0335C1H390JA01D/C0201C0G390J250NTA 
/C0201C0G390J250NTA/RM UMK063 CG390JT-F) 

BL BL BL BL BL
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Seq. 
No. Tested Part(s) 

Results 

Pb Cd Hg Cr Br 

36 Black/white body(SMD resistor, RC0402JR-070RL/MCR01MZPJ000 
/RC1005J000CS/0402WGJ0000TCE/RM04JTN0) BL BL BL BL BL

37 Black/white body(SMD resistor, 
RC0402JR-0751RL/MCR01-MZS-J-510/0402WGJ0510TCE) BL BL BL BL BL

38 Black/white body(SMD resistor, MCR01MZSJ101/RC0402JR-07100RL
/RC1005J101CS/0402WGJ0101TCE) BL BL BL BL BL

39 Black/white body(SMD resistor, MCR01-MZS-J-102/RC0402JR-071KL
/RC1005J102CS/0402WGJ0102TCE/RM04JTN102) BL BL BL BL BL

40 
Black/white body(SMD resistor, 
MCR01-MZS-J-152/RC0402JR-071K5L 
/RC1005J152CS/0402WGJ0152TCE) 

BL BL BL BL BL

41 
Black/white body(SMD resistor, 
RC0402JR-073K3L/MCR01-MZS-J-332 
/0402WGJ0332TCE/RM04JTN332) 

BL BL BL BL BL

42 
Black/white body(SMD resistor, 
MCR01-MZS-J-472/RC0402JR-074K7L 
/0402WGJ0472TCE/RM04JTN472) 

BL BL BL BL BL

43 
Black/white body(SMD resistor, 
MCR01-MZS-J-103/RC0402JR-0710KL 
/RC1005J103CS/0402WGJ0103TCE) 

BL BL BL BL BL

44 
Black/white body(SMD resistor, 
MCR01-MZS-J-243/RC0402JR-0724KL 
/0402WGJ0243TCE) 

BL BL BL BL BL

45 
Black/white body(SMD resistor, 
RC0402FR-0739KL/0402WGF3902TCE 
/RM04FTN3902) 

BL BL BL BL BL

46 
Black/white body(SMD resistor, 
MCR01MZPF3303/RC0402FR07330KL 
/RM04FTN3303) 

BL BL BL BL BL

47 Grey body(capacitor, C0402C0G100J500NTB/CC0402JRNPO9BN100
/CM05CG100D50AH/UMK105CG100DV-F/GRM1555C1H100JA01D) BL BL BL BL BL

48 Grey body(capacitor, CC0201JRNPO8BN220) BL BL BL BL BL

49 
Grey body(capacitor, C0402C0G220J500NTB/CC0402JRNPO9BN220
/CL05C220JB5NNNC/CM05CG220J50AH/C1005C0G1H220JT 
/GRM1555C1H220JA01D) 

BL BL BL BL BL

50 
Grey body(capacitor, CC0402JRNPO9BN330/CL05C330JB5NNNC 
/C0402C0G330J500NTB/CM05CG330J50AH/UMK105CG330JV-F 
/GRM1555C1H330JA01D) 

BL BL BL BL BL
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Seq. 
No. Tested Part(s) 

Results 

Pb Cd Hg Cr Br 

51 Grey body(capacitor, C0402C0G390J500NTB/CC0402JRNPO9BN390
/CL05C390JB5NNNC/GRM1555C1H390JA01D/CM05CG390J50AH) BL BL BL BL BL

52 
Grey body(capacitor, C0402C0G101J500NTB/CC0402JRNPO9BN101
/CM05CG101J50AH/UMK105CG101JV-F/CL05C101JB5NNNC 
/GRM1555C1H101JA01D) 

BL BL BL BL BL

53 Grey body(capacitor, GRM1555C1H221JA01D/C1005C0G1H221JT) BL BL BL BL BL

54 

Brown body(capacitor, 
C0402X5R104K100NTB/C0402X5R104K100NTB 
/CL05A104KP5NNNC/CC0402KRX5R6BB104/CM05X5R104K10AH 
/C1005X5R1A104KT/GRM155R61A104KA01D) 

BL BL BL BL BL

55 Black body(CL10A475KQ8NNNC) BL BL BL BL BL

56 
Brown body(capacitor, GRM219R60J226ME47D/JMK212 BJ226MD-T
/C0805X5R226M6R3NTY/CC0805MRX5R5BB226/CL21A226MQCLR
NC) 

BL BL BL BL BL

57 Black body(IC, ESD9L5.0ST5G) BL BL BL BL BL

58 Black body(ESDA6V1-5W6-6/TR) BL BL BL BL BL

59 Brown body(capacitor,C1005JB1H152KT/CC0402KRX7R9BB152 
/GRM155R71H152KA01D/C1005X7R1H152KT) BL BL BL BL BL

60 Black body(IC, MT6261MA/A) BL BL BL BL BL

61 Black body(IC, MT6261DA/A) BL BL BL BL BL

62 Black body(IC, MT6261A/A) BL BL BL BL BL

63 Black body(IC, W25Q64FWZPIM) BL BL BL BL BL

64 Green PCB(SIM900A-V1_V1.02_701141) BL BL BL BL BL

65 Silvery metal(shield,SHIELD_FRAME_8MSA00_SIM800_100320) BL BL BL BL --- 

66 Silvery metal(shield, SHIELD_COVER_8MSA00_SIM800_100320) BL BL BL BL --- 

67 Green PCB(SIM800C_V1.02_PCB_701141) BL BL BL BL BL

68 Silvery metal(shield, SIM800C SHIELDING 100320) BL BL BL BL --- 

69* Green PCB(SIM800C-DS_PCB) BL BL BL BL IN 

70 Silvery solder (PCB”SIM800C”) BL BL BL BL --- 

71 Yellow plastic with white/black/red printing(label,SIM800C) BL BL BL BL BL
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-- = Not Conducted 
* = Screening by XRF and detected by chemical method. The test results of chemical method please  

refer to next pages. 
 
Remark: 
(1) Results were obtained by XRF for primary screening, and further chemical testing by ICP (for Cd, Pb, 

Hg), UV-Vis (for Cr(Ⅵ)) and GC-MS (for PBBs, PBDEs) are recommended to be performed, if the 
concentration exceeds the below warning value according to IEC62321-3-1:2013. 

 

Element Unit Polymers Metal Composite Material 

Cd mg/kg BL≤70-3σ<X 
<130+3σ≤OL 

BL≤70-3σ<X 
<130+3σ≤OL 

LOD<X 
<150+3σ≤OL 

Pb mg/kg BL≤700-3σ<X 
<1300+3σ≤OL 

BL≤700-3σ<X 
<1300+3σ≤OL 

BL≤500-3σ<X 
<1500+3σ≤OL 

Hg mg/kg BL≤700-3σ<X 
<1300+3σ≤OL 

BL≤700-3σ<X 
<1300+3σ≤OL 

BL≤500-3σ<X 
<1500+3σ≤OL 

Cr mg/kg BL≤700-3σ<X BL≤700-3σ<X BL≤500-3σ<X 

Br mg/kg BL≤300-3σ<X -- BL≤250-3σ<X 

 
Note: 

 
(2) The XRF screening test for RoHS elements – The reading may be different to the actual content in the 

sample be of non-uniformity composition. 

(3) The maximum permissible limit is quoted from the RoHS directive 2011/65/EU: 
 
 

***************************************************** 

BL = Below Limit 
OL = Over Limit 
IN = Inconclusive (questionable, need further chemical analysis) 
LOD = Limit of Detection 
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RoHS Restricted Substances Maximum Concentration Value (mg/kg)
(by weight in homogenous materials)

Cadmium (Cd) 100 

Lead (Pb) 1000 

Mercury (Hg) 1000 

Hexavalent Chromium (Cr(Ⅵ)) 1000 

Polybrominated biphenyls (PBBs) 1000 

Polybrominated diphenylethers (PBDEs) 1000 
 
Remark :  

(4) As requested by applicant, only components shown in this report were screened by XRF spectroscopy for 
2011/65/EU and its amendment directives, other components were not screened included in this report.  
 

(5) Photo appendix is included.  
 
 
Disclaimers: 

This XRF Screening report is for reference purposes only. The applicant shall make its/his/her own judgment as 
to whether the information provided in this XRF screening report is sufficient for its/his/her purposes. 

The result shown in this XRF screening report will differ based on various factors, including but not limited to, the 
sample size, thickness, area, surface flatness, equipment parameters and matrix effect (e.g. plastic, rubber, metal, 
glass, ceramic etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are required to 
obtain quantitative data. 
 
 
 
The Test Results of Chemical Method: 
 
Test method:  

PBBs & PBDEs Content: 
With reference to IEC 62321 Ed 1.0:2008 Annex A, by solvent extraction and analysis was 
performed by gas chromatographic-mass spectrometer (GC-MS) 
 

***************************************************** 
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1) The test results of PBBs & PBDEs 
 

Item Unit MDL
Results 

Limit 
69 

Polybrominated Biphenyls  
(PBBs)     

Monobromobiphenyl mg/kg 5 N.D.  
Dibromobiphenyl mg/kg 5 N.D.  
Tribromobiphenyl mg/kg 5 N.D.  
Tetrabromobiphenyl mg/kg 5 N.D.  
Pentabromobiphenyl mg/kg 5 N.D.  
Hexabromobiphenyl mg/kg 5 N.D.  
Heptabromobiphenyl mg/kg 5 N.D.  
Octabromobiphenyl mg/kg 5 N.D.  
Nonabromodiphenyl  mg/kg 5 N.D.  
Decabromodiphenyl  mg/kg 5 N.D.  
Total content mg/kg / N.D. 1000 mg/kg 
Polybrominated Diphenylethers  
(PBDEs)(Mon-Deca)     

Monobromodiphenyl ether mg/kg 5 N.D.  
Dibromodiphenyl ether mg/kg 5 N.D.  
Tribromodiphenyl ether mg/kg 5 N.D.  
Tetrabromodiphenyl ether mg/kg 5 N.D.  
Pentabromodiphenyl ether mg/kg 5 N.D.  
Hexabromodiphenyl ether mg/kg 5 N.D.  
Heptabromodiphenyl ether mg/kg 5 N.D.  
Octabromodiphenyl ether mg/kg 5 N.D.  
Nonabromodiphenyl ether mg/kg 5 N.D.  
Decabromodiphenyl ether  mg/kg 5 N.D.  
Total content mg/kg / N.D. 1000 mg/kg 

Conclusion / / Pass  
*********************************************************** 
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Note: 

- N.D. = Not Detected or less than MDL 
- mg/kg = ppm 
- MDL = Method Detection Limit 
- The results less than MDL are not taken into account while calculating the sum contents. 
- Photo appendix is included. 

 
Appendix 

 
 

Photograph of Sample 
 

 
 

SIM800C SIM800C 
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SIM800C-DS SIM800C-DS 

  

 
SIM800F SIM800F 
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SIM800A SIM800A 
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Test part No. 1 Test part No. 2 Test part No. 3 

Test part No. 4 Test part No. 5 Test part No. 6 

Test part No. 7 Test part No. 8 Test part No. 9 

Test part No. 10 Test part No. 11 Test part No. 12 

Test part No. 13 Test part No. 14 Test part No. 15 
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Test part No. 16 Test part No. 17 Test part No. 18 

Test part No. 19 Test part No. 20 Test part No. 21 

Test part No. 22 Test part No. 23 Test part No. 24 

Test part No. 25 Test part No. 26 Test part No. 27 

Test part No. 28 Test part No. 29 Test part No. 30 
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